
 

 

The Use of Coagulation as a   

Pre-treatment to Ultra-filtration 

Membranes 

 

 

 

by 

 

Marek Ratajczak 

 

A thesis 
presented to the University of Waterloo  

in fulfilment of the  
thesis requirement for the degree of  

Master of Applied Science  
in  

Civil Engineering 
 

 

 

 

Waterloo, Ontario, Canada, 2007 

 

 

© Marek Ratajczak 2007 

 



 ii 

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, 

including any required final revisions, as accepted by my examiners. 

 

 

I understand that my thesis may be made electronically available to the public. 

 

 

Marek J. Ratajczak



 iii 

ABSTRACT 

With an increasing population density throughout the world and the current drive to provide 
[...]
the membrane when exposed to a water source that was purposely under dosed (1-5mg/L) with 

alum or PACl. The experiments were performed with sedimentation and in-line coagulation to 

observe the difference it made on the membrane fouling as well. A large decrease in flux was 

observed for all coagulants during the in-line coagulation as a pre-treatment, while much less of 

a decline was observed when coagulation was coupled with sedimentation.  

 

Karimi et al. (1999) observed very similar results when pre-treating feed water to a 

polypropylene ultra-filtration membrane with 3-5 mg/L of ferric chloride. The treated surface 

water taken from the Californian interior accelerated the rate of fouling, as observed by 

increasing trans-membrane pressure. In some cases, the use of a coagulation pre-treatment 

process not only accelerates the rate of fouling, but also substantially increases the cost of the 

overall system, in some cases making it prohibitive to implement. Schäfer et al., (2001) 

concluded in a polypropylene membrane study that pre-treating water containing Suwannee 

River humic and fulvic acid solutions with ferric chloride significantly increased fouling of 

micro and ultra-filtration pilot scale membranes. The coagulant dose would also increase the 

operating cost of the system, emphasizing that the correct dose is crucial to both the efficiency of 

the system and the overall cost. 

 

In some cases, the results achieved through the study of coagulation pre-treatment were not so 

much inconclusive, but more so the fact that similar results could have been achieved with a 

simpler process. Carroll et al. (2000) found that pre-treating water prior to micro-filtration using 

a polypropylene membrane with 35 mg/L of alum reduced the quantity of reversible fouling by a 

substantial amount. Moreover, it was discovered that similar results could be achieved by 

filtering the feed water through a 0.2 µm filter, in doing so removing the particulates that were 

contained in the water. This comparative worked highlighted the fact that the coagulation in this 

case was successful at removing particulate foulants, but had no noticeable effect on the 

dissolved material. Comparing these findings to those of Howe and Clark (2006), several 

contrasts were observed. The latter work concluded that coagulant dose was the most important 

factor in quantifying fouling, rather than the state of composition of the TOC in the feed water. 

Maartens et al. (1999) stated that certain types of fouling cannot be mitigated at all with 

coagulation pre-treatment, and therefore attention should be focused on other aspects of the 



 36 

experimental design, in hopes of reducing membrane fouling. However, it is worth noting that 

Howe and Clark (2006) emphasized that an enhanced coagulation process (reduced pH) will 

yield improved permeate flux, and should be used as a base-lime for future coagulation pre-

treatment experiments. 

 

2.8 The Future of Low Pressure Membrane Systems 

Membrane technology for drinking water applications has the potential to be the most promising 

development in water treatment, as it could provide permeate quality that exceeds the present 

regulatory requirements for drinking water consumption (Farahbakhsh et al., 2004). The 

technology itself will gain more popularity and research-driven membrane trials will yield more 

efficient full-scale systems that require less energy input, coupled with membrane modules that 

have extended life expectancies. (Zularisam et al., 2006). 

 

There are still a variety of problems that limit the expansion of membrane technology: the 

primary one being the fouling phenomenon. In the 21st century, further understanding is required 

into what fractions of NOM contribute to fouling most, and one can improve process design and 

operating conditions to minimize this effect. Just as important are issues such as membrane 

surface area and robustness, the cost of the operation and maintenance associated with the 

required high trans-membrane pressure, and the cost of chemicals required to clean the 

membranes. However, these problems should not be considered a downfall to the further 

advancement of the technology, but rather as reasons to come up with methods of improvement 

and optimization. Zularisam et al. (2006) stresses that there is need for further research and 

development of new membrane materials that are more resistant to both chemical cleaning and 

mechanical wear and tear. The improvement of cleaning strategies and reduced energy costs will 

help to increase implementation and improve sustainability of membrane systems.  

 

Experts most familiar with membrane filtration processes predict that future low pressure 

membrane systems will be larger in capacity with smaller footprints, therefore increasing the 

available surface area, while reducing the overall space requirement. One way in which 

membrane treatment technologies will be improved in the future, is by integrating them with 



 37 

other processes such as a coagulation pre-treatment. Government guidelines and regulations 

governing the use of membrane filtration are expected to expand, and become more 

standardized, so that researchers, manufacturers and plant operators alike can be on the same 

page with respect to the implementation of techniques for reducing membrane fouling. The 

applicability of these systems is also expected to expand, as studies have proved in many cases 

that membrane systems are the preferred option for pathogen and particulate removal. 

 

2.9 Research Needs 

This literature review provided a lot of detail pertaining to the fundamentals of coagulation,  and 

membrane filtration. Although the topic of study is growing every year, there was less detail 

concerning the combination of the two, and more specifically how the modification of different 

parameters affect water quality and membrane fouling. There was definitely a gap in literature 

concerning NOM fractionation, and the effect that each of the size distributions had on 

membrane performance, and downstream operations.  

 

Another aspect of this research which was not thoroughly discussed in this chapter was how the 

different membrane properties such as zeta potential, contact angle and surface charge contribute 

to the fouling phenomenon.  

 



 38 

 

CHAPTER 3  

 

EXPERIMENTAL PLAN AND MATERIALS AND METHODS 

3.1 Experimental Plan 

The purpose of this research was to quantify the effect of coagulation pre-treatment on the 

performance of a submerged ultra filtration membrane system. Initially, a series of experiments 

were conducted with synthetic waters, with known concentrations of humic acid in order to gain 

an understanding of how the coagulants would behave. The synthetic waters were prepared to 

cover the range of major characteristics in the two raw waters chosen for study. Subsequently, 

experiments were carried out with the two different raw waters. The goal of the work was to gain 

a more fundamental understanding of effects the coagulants have on the fouling potential of a 

membrane, and their ability to remove TOC and turbidity. All measured standard water quality 

parameters were regularly assessed to ensure continuity across all membrane trials. Fractionation 

of both raw and treated water samples into a series of molecular weight cut-offs (MWCO) was 

conducted. This was an innovative approach, in terms of coagulation pre-treatment experiments, 

and was done to further understand what portions of the NOM contribute to fouling most. 

 

There were two distinct phases: The coagulation of raw and synthetic waters to determine 

optimal coagulation dosages, and the treatment of two different raw surface waters with a bench-

scale ultra-filtration membrane system preceded by coagulation. 

 

 



 39 

3.2 Source Water Details 

This project involved the study of two different Ontario surface waters. The first was water taken 

from the Grand River, which is the source water for the Mannheim Treatment Plant in Kitchener, 

ON. The second was water taken from Lake Ontario, which is the source water for the 

Woodward Water Treatment Plant in Hamilton, ON. Water quality data recorded daily at the 

plant intakes for the year 2004 were acquired from the Ontario MOE Drinking Water 

Surveillance Program (DWSP, 2005). Although these two source waters exhibit many different 

characteristics, the project focused primarily on using only four key parameters to characterize 

the two different waters: turbidity, total organic carbon (dissolved and suspended), pH and 

alkalinity. 

3.2.1 Grand River Watershed 

The Kitchener (Mannheim) Water Treatment Plant, operated by the Regional Municipality of 

Waterloo, treats water from the Grand River. The Grand River flows 300 km through south-

western Ontario from the highlands of Dufferin County to Port Maitland on Lake Erie (GRCA, 

2005), draining a predominantly agricultural watershed. Raw water is pumped approximately 10 

km from the Grand River to the Mannheim WTP. The process consists of disinfection, 

coagulation, flocculation, sedimentation, ozone, bio-filtration and UV. In 2002, the filtration 

stage was either a dual media filter, or granular activated carbon (GAC) filters, depending on 

seasonal water quality variations. The facility was commissioned in 1992, and presently has a 

design capacity of 80,000 m3/day. 

 

All of the raw Grand River water used in this research was obtained from the Mannheim plant’s 

Hidden Valley intake. Water was transported from the intake to the laboratory at the University 

of Waterloo in 25 L Nalgene containers. The raw water was used within 72 h of collection. 

 

Water quality parameters values in the Grand River are highly variable throughout the year. This 

variability is likely due to a combination of agricultural, urban and industrial inputs and seasonal 

impacts such as elevated precipitation and/or drought (GRCA, 2006). 

 



 40 

The fluctuations in acidity in the river over a given year are the result of vegetation processes in 

the river. Limestone bedrock found throughout the Grand River watershed buffers the acidity of 

the water and tends to cause river water to be more basic, rather than acidic. The average pH 

level for the month of June, 2005, was approximately 8.4, while in March, 2005 the level 

dropped to 7.7 (less plant activity). This data was collected by the Drinking Water Surveillance 

Program (DWSP), a branch of the MOE. The DWSP is a voluntary program operated by the 

MOE in cooperation with municipalities to gather scientific data on drinking water quality in 

Ontario. (DWSP, 2005).  

 

The alkalinity of the Grand River also has highly variable values throughout any given year. The 

alkalinity has an average of approximately 195 mg/L (as CaCO3). The seasonal variations see the 

alkalinity drop to under 150 mg/L, and well over 240 mg/L, with highest values measured during 

the months of January and February, and the lowest values in July and August (DWSP, 2005). 

 

Turbidity was a closely monitored parameter in this research, as it plays a key role in the 

coagulation process of the raw water. The turbidity of the Grand River is influenced generally by 

human activities such as farming and the construction of dams. It also is a strong of function of 

weather impacts, such as spring run off and heavy rainfall. In 2005, the average turbidity was 

found to be approximately 4.4 NTU, with peak values of well over 100 NTU (DWSP, 2005).  

 

The temperature in the Grand River fluctuates over a wide range. In January, the average river 

temperature entering the treatment plant was recorded as being 0.63 oC, while in July of the same 

year the temperature rose to an average of 21.83 oC (DWSP, 2005).  

 

The TOC concentration found in the Grand River water varied somewhat over the year, ranging 

from 5.0 – 7.4 mg/L. TOC and DOC analysis (TOC analysis method – Section 3.6.1) was 

performed in January and February 2006 using water obtained from the Mannheim water  

 

 

 

 



 41 

treatment plant low lift pumping station showed comparable results, with the TOC ranging from 

5.0-6.5, with approximately 90 % of the total concentration in the form of DOC.  

 

3.2.2 Lake Ontario (Hamilton Harbor) 

The City of Hamilton treats raw water from Lake Ontario and in its Woodward plant supplies 

Hamilton, Stoney Creek, Dundas, Ancaster, Waterdown, parts of Flamborough and Glanbrook 

with treated water. The water treatment process consists of pre-chlorination, screening, 

clarification by means of coagulation, flocculation by mechanical mixing, followed by 

sedimentation. The filtration process was upgraded in the year 1998 by the addition of granulated 

activated carbon (GAC) in the filters to remove taste and odour. This condition is usually present 

in the water in the late summer, when algae are abundant. Chlorine and ammonia are added to 

the filtered water to bring the combined chlorine residual to approximately 1.3 mg/L. Hydro-

fluosilicic acid (fluoride) is added to the drinking water to promote dental health. The Hamilton 

Woodward water treatment plant has a rated capacity of 909,000 m3/day (MOE,2005). 

 

The pH at the Woodward WTP intake was measured and the recorded at the plant intake, and 

found to be quite similar to that of the Grand River. In 2005, the pH at the intake ranged from 7.8 

– 8.2 (DWSP, 2005). 

 

The total alkalinity as CaCO3 was also measured at the plant intake and found to vary between 

80 and 100 mg/L (DWSP, 2005). 

 

Turbidity values at this WTP intake stay reasonably constant throughout the year. In 2005, the 

minimum value was around 0.3 NTU, with a maximum value recorded at 3.0 NTU. Over the 

duration of the year, the turbidity had an average value of approximately 0.6 NTU (DWSP, 

2005). 

 

The water temperature range is similar to that of the Grand River. In January, the average 

Hamilton intake water temperature was <1.0 oC, while in July of the same year the temperature 

rose to an average of 21.5 oC. The average annual temperature value was 5.0 oC (DWSP, 2005). 



 42 

 

The TOC concentration in 2005 was low relative to the Grand River, ranging from 1.4 to 3.0 

mg/L (DWSP, 2005). 

 

The raw pre-chlorinated Lake Ontario water used in this research was obtained from the intake at 

the Hamilton Woodward WTP. Water was transported from the WTP to the laboratory at the 

University of Waterloo with the assistance of Environment Canada personnel in two 400L 

containers. At Waterloo, it was transferred into 25L Nalgene containers, and kept at room 

temperature for the duration of the membrane trial. The raw water was used within 72 h of 

collection. The residual chlorine concentration was measured to be approximately 1 mg/L. In 

order to ensure that no residual chlorine remained in the raw water before beginning 

experiments, the water was spiked with a 0.2 M sodium thiosulfate (NaS2O3) solution to quench 

the residual chlorine. It was assumed that thiosulfate (NaS2O3) and free chlorine (Cl2) reacted in 

a 2:1 (S2O3
2-:Cl2) ratio. Taking this into account, and adding a safety factor of 2 to the mass 

balance calculations, 7.05 mL of 0.2 M thiosulfate solution was added to every 25 L of raw water 

to ensure that no residual chlorine remained. The residual chlorine concentrations of all samples 

were verified to be below 0.02 mg/L before continuing any further experiments.  

 

Table 3-1 shows a summary of the parameters of interest. This data determined the range of 

values that were studied to try and best simulate each water type for the coagulation trials with 

the synthetic water (results described in Chapter 4). 

 

Table 3-1: Water quality parameters for the source waters being simulated (DWSP, 2005) 

Location

Location TOC (mg/L)
Total alkalinity 

(mg CaCO3/L)

Total hardness 

(mg CaCO3/L)

Temp 

(
o
C)

pH
Turbidity 

(NTU)

Grand River 4.0 – 7.4 150 – 260 170-270 1.0 – 23 7.6 – 8.5 1.0 – 25

Lake Ontario 1.4 – 3.0 80 – 130 110-125 1.0 - 21 7.0 – 8.2 0.5 – 8.5

Parameter

 

 



 43 

3.2.3 Synthetic water cocktail 

Synthetic water was produced in bench scale quantities using ultra pure water (Milli Q, Millipore 

Inc., Billerica, MA). Kaolin (VWR International, Mississauga, ON) was used to add turbidity, 

where each mg of kaolin added to a litre of water yielded approximately 1 NTU. Turbidity levels 

ranging from 5-25 NTU were used during the synthetic water jar test trials. Alkalinity was added 

in the form of sodium bicarbonate (NaHCO3) powder (VWR International, Mississauga, ON). 

Sodium bicarbonate provided a good representation of natural alkalinity, which is typically 

expressed in terms of mg/L of calcium carbonate (CaCO3) found in solution. 1.68 mg of 

NaHCO3 provides an alkalinity equivalent to 1 mg of CaCO3. Alkalinity concentrations ranging 

from 30 – 180 mg/L were used for the trials. Natural organic matter was simulated with Aldrich 

humic acid (Sigma-Aldrich Inc., St. Louis, MO). For every 1 mg/L of TOC, 2.70 mg/L of the 

Aldrich humic acid is required. This ratio was determined experimentally by creating 5 standards 

each with an accurately measured quantity of the Aldrich humic acid solid, ranging from 1 – 10 

mg/L, and measuring TOC concentration. No amount of calcium was added to simulate the water 

hardness. 

 

The synthetic water cocktail was prepared by adding all the necessary compounds into a 1L 

beaker with approximately 900 mL of ultra-pure water, and mixing for at least 1h, ensuring that 

the humic acid dissolved. The contents of the 1L beaker were then made up to 20 L with ultra 

pure water in a plastic container which was manually shaken for 5-10 min before beginning 

experiments. Figure 3-1 shows a summary of the synthetic water cocktail preparation method: 

 



 44 

 

Figure 3-1: Synthetic water cocktail preparation procedure 

 

3.3 Coagulation Method 

As described in detail in the literature review section, this thesis involved the use of five 

coagulants: Ferric chloride, Aluminum sulphate (Alum), and three polyaluminum chloride 

(PACl) coagulants: SternPac®, SternPac® 70 and SternPac® 2300. Ferric chloride and alum are 

two widely used coagulants both in the drinking and waste water industries. The three PACl 

products are not as well known, although the application of PACl has become more popular in 

the drinking water treatment industry (AWWA, 2005) 

 

Table 3-2 provides a summary of the coagulants used in this study. All coagulants were provided 

by the Brantford, ON, office of Eaglebrook, Inc. (Matteson, IL). 

 



 45 

Table 3-2: Property of coagulants 

Coagulant
Concentration  as 

supplied (%)

% Active metal as 

supplied
Basicity %

Aluminium sulphate 0.48 4.3 N/A

PACl (SP 70) 0.4 5.5 70

PACl (SP 2300) 0.4 5.4 63

PACl (SP) 0.4 5.4 50

Ferric chloride 0.35 11 N/A  

PACL = Polyaluminum chloride 

 

The initial step in any coagulation investigation is to conduct jar testing to determine the 

optimum coagulant dose for a specified water type. As mentioned previously, a synthetic water 

cocktail was used initially to gain a more fundamental understanding of the behaviour of the 

coagulants. Numerous combinations of alkalinity, turbidity and TOC were studied to simulate 

the two Ontario source waters. 

 

Synthetic water jar test trials were conducted with all five coagulants. In order to cover the range 

of real water conditions shown in Table 3-1 above, a 2-level experimental design was performed, 

with the turbidity and alkalinity being the varied parameters. The purpose of the 2-level factorial 

design was to gain an understanding of the impact of the two water quality parameters on the 

performance of the coagulation process in removing the optimal amount of TOC. Three different 